Electronic Service
Manuals

®

This electronic document is provided as a service to our customers.
We do not create the contents of the information contained in this docu-
ment. Should you have detailed questions pertaining to the information
contained in this document, you may contact Michco, or the manufac-
turer which provided the original information in this electronic deliver-
able. Michco’s only partin this electronic deliverable was the electronic
assembly process. By providing this manual on line we are not guaran-
teeing parts availability.

You may contact Michco through the following methods:
Phone (517) 484-9312 or (800) 331-3339
2011 N. High St. -- Lansing, Michigan -- 48906
Fax: (517) 484-9836
Email: CustServe@Michco.com
Web site: www.Michco.Com
Parts Web site: www.FloorMachineParts.Com

Order Parts on Line at:
www.FloorMachineParts.Com

Directly to Parts & Service:
By Email: Shop@Michco.com
By Fax: (517) 702-2041
By Voice: Use numbers above.

Serving the Cleaning Industry Since 1922

Notice: All copyrighted material remains property of original owners, all trademarks are property of respective owners.
Manuals are subject to Manufacturer’s reproduction limitations. Originals or reproductions were provided by manufacturers
through a request. We make no warranty as to the correctness of information provided in this document and you assume
all risk. By placing these manuals on line we are not declaring our corporation to be an manufacturer authorized dealer or
provider, please check our web site for authorized manufacturers we represent.



WINDSOR"

Karcher Group

Spare Parts List

(1.008-605.0)
Commodore 20 - 115V

From Serial Number (Ref No1*)
*See Serial Number Page
or call manufacturer

86400950-B 07/01/15



How to Use this Spare Parts List

The PARTS LIST section contains assembled parts illustrations and corresponding parts list. The parts lists include
a number of columns of information:

REF - column refers to the reference number on the parts illustration.
PART NO. - column lists the part number for the part.

QTY - column lists the quantity of the part used in that area of the machine.
DESCRIPTION - column is a brief description of the part.

SERIAL NO. FROM - If this column has an (*) and a Reference number, see the SERIAL NUMBERS page
in the back of your manual. If column has two asterisk (**), call manufacturer for serial number. The serial
number indicates the first machine the part number is applicable to. The main illustration shows the most
current design of the machine. When a boxed illustration is shown, it displays the older design.

NOTES - column for information not noted by the other columns.

NOTE: If a service or option kit is installed on your machine, be sure to keep the KIT INSTRUCTIONS which
came with the kit. It contains replacement parts numbers needed for ordering future parts.

86400950 Spare Parts List - Commodore 20



How to Use this Spare Parts List............... 2
TableofContents ........................... 3
Frame . ..... ... ... . . . e 4
Pump. . ... 6
Brush. . ...... ... . . 8
Manifold and Solenoid . .................... 10
VacuumShoe.............. ... ... ... 12
Lift Lever and Lower Tower ................. 14
upperTower. ............iiiinnnn.. 16
ControlPanel .......... ... . ... ... ....... 18
SolutionTank ........... ... ... 20
Recovery Tank . ........... .. 22
Wiring Diagram . . .. ... ... . 24
SerialNumber. . ........ ... . ... ... ... . ... 25

86400950 Spare Parts List - Commodore 20

Table of Contents




Frame

VIEW: Frame turned over

NOTE: To access transaxle remove:

86091320, 86091330,86006740 (4),
86005770 (4) AND 86249400 (2)

86400950 Spare Parts List - Commodore 20



Frame

REF | PART NO. | QTY DESCRIPTION SEE?éMNO' NOTES
1 86257760 1 TRANSAXLE, 90vDC .13 HP
- 86216160 1 BRUSH SET, TRANSAXLE 05120 CCL NOT SHOWN
2 86091320 1 | ARM, BRUSH HOUSING RIGHT
3 86091330 1 | ARM, BRUSH HOUSING LEFT
4 86256050 1 STRAIN RELIEF, 18/3 STR .75
5 86002310 2 CASTER, 4 DIA X 2W X 3.56 R
6 86005680 4 NUT, 1/4-20 HEX NYLOCK
7 86005770 4 NUT, 3/8-16 HEX NYLOCK
8 86249400 2 PLATE, DRIVE AXLE
9 86273780 2 SCR, 1/4-20 X 3/4 HHCS SS
10 86273800 2 SCR, 1/4-20 X 2.50 HHCS SS
11 86006740 12 | SCR, 3/8-16 X 1.00 HHCS GR5
12 86008710 4 RING, 3/4 RETAINING HD SH
13 86278910 4 | WASHER, 3/8 X 7/8 FLAT SS
14 86279420 4 | WASHER, 3/4 X 1.25 NYL
15 86279530 4 | WASHER, .77 X 1.31 FLAT SS
16 86259690 4 | WHEEL, VAC SHOE
17 86259830 2 WHEEL ASM, CMD20
18 86075960 1 FRAME , WELDMENT
19 86270880 8 NUT, 3/8-16 SERRATED FLG

86400950 Spare Parts List - Commodore 20




Pump

To Solenoid Valve asm.

From Solution Tank

NOTE: Unscrew top bowl of strainer
ASM to change filter

NOTE: To access pump ASM
remove item's 8.606-375.0,
8.600-564.0 (2), 8.601-065.0 (2)

6 86400950 Spare Parts List - Commodore 20



Pump

REF | PART NO. | QTY DESCRIPTION SEE:?(I)'MNO' NOTES
1 86233150 5 CLAMP,3/8 WORM GEAR
2 86393660 1 COVER, PUMP CMD20
3 86235450 2 ELBOW, 3/8 FPT PVC SCH 80
4 86281150 1 HOSE, 3/8 WIRE BOUND X 7
5 86281680 1 HOSE, 3/8 NYLOBRAID X 2
6 86281780 1 HOSE, 3/8 NYLOBRAID X 33
7 86197510 3 HOSEBARB, 3/8MPT X 3/8
8 86197610 1 HOSEBARB, 3/8MPT X 3/8 90 BRASS
9 86005640 6 NUT, 10-32 HEX NYLOCK
10 86251000 1 PUMP, 115V 100PSI BYPASS
11 86007940 1 STRAINER, DEEP 100 MESH
12 86010650 6 | WASHER, #10 X 9/16 FLAT
13 86393660 1 COVER, PUMP CMD20

86400950 Spare Parts List - Commodore 20



Brush

NOTE: To access Brush/Pully ASM remove:
8.627-375.0, 8.623-395.0 (2), 8.607-863.0 (2)

8 86400950 Spare Parts List - Commodore 20



Brush

REF | PART NO. | QTY DESCRIPTION SEI;::\(I)_MNO. NOTES
1 86227630 1 | AXLE, .5X19.5X 1/4-20
2 86227640 1 AXLE, .50 X 4.34 W/FLATS
3 86000900 5 BEARING, 1.125 OD X .500 ID X .375
4 86000920 2 BEARING, FLANGE
5 86229420 1 BELT, TIMING .375P 16.5 PL .5W
6 86001120 1 BRUSH, 18L X 4.5 OD
7 86234540 2 COUPLER, 1/2 JAW
8 86234550 1 COUPLER, SPIDER
9 86238590 1 GUARD, SPLASH
10 86241210 2 IDLER, BRUSH QUICK-CHANGE END
11 86247070 1 MOTOR, 115V 1/3 HP W/O T/O
12 86005640 11 | NUT. 10-32 HEX NYLOCK
13 86005680 1 NUT, 1/4-20 HEX NYLOCK
14 86005750 4 NUT, 5/16-18 HEX NYLOCK
15 86081460 1 PLATE, BELT ADJUSTMENT
16 86250660 1 PULLEY, TIMING 2.029 PD X .375P
17 86250670 1 PULLEY, TIMING .375 10T .51D
18 86272760 2 RING, 1.13 RETAINING HO
19 86086190 1 RETAINER, SPLASH GUARD
20 86273750 2 SCR, 1/4-20 X 5/8 HHCS SS
21 86273800 1 SCR, 1/4-20 X 2.50 HHCS SS
22 86006610 3 SCR, 1/4-20 X 1/4 SSSCU
23 86274270 11 | SCR, 10-32 X 5/8 PPHMS
24 86006750 4 SCR, 5/16-18 X 1.00 HHCS GR5
25 86275380 4 SCR, 6-32 X 1/2 PFHMS PLTD
26 86278850 2 WASHER, .506 X .94 NYL
27 86010660 2 | WASHER, 1/4 EXT STAR SS
28 86010670 8 | WASHER, 5/16 X 3/4 SS
29 86279580 2 WASHER, 1/2 X 1.00 NYL
30 86259690 2 WHEEL, CMD VAC SHOE
31 86090400 1 WELDMENT, BRUSH HOUSING
32 86078630 1 BRKT, RUSH HOUSING END CAP

86400950 Spare Parts List - Commodore 20




Manifold and Solenoid

,’ BRUSH MOTOR
! GROUND

NOTE: To access Solenoid, remove 8.639-365.0, 8.600-687.0 (4)
NOTE: To access Manifold ASM, remove 8.600-660.0 (2)

10 86400950 Spare Parts List - Commodore 20



Manifold and Solenoid

REF | PART NO. | QTY DESCRIPTION SEE?éMNO' NOTES
1 86233150 3 CLAMP, 3/8 WORM GEAR
2 86393650 1 COVER, BRUSH MOTOR
3 86197360 1 ELBOW, 1/4 NPT, STREET
4 86197550 1 HOSEBARB, 1/4 MPT 3/8
5 86197600 2 HOSEBARB, 1/4 MPT X 3/8H 90 DEG
6 86004570 2 JET, MINI PROMAX BODY
7 86013200 2 JET, MINI PROMAX 11004
8 86396950 1 LABEL, ADJ INSTRUCTION
9 86005540 1 MANIFOLD, CMD20
10 86005580 1 NIPPLE, 1/4 FPT QD
11 86197670 1 NIPPLE, 1/4 X 1.5
12 86270860 4 NUT, 10-24 TINNERMAN
13 86005640 1 NUT, 10-32 HEX NYLOCK
14 86006180 2 PLUG, 1/8 MPT HEX BRASS
15 86006600 2 SCR, #10 X 3/4 PHST TYPE B
16 86274270 1 SCR, 10-32 X 5/8 PPHMS
17 86274290 2 SCR, 10-32 X 3/8 PPHMS SS
18 86006870 4 SCR, #10 X 3/8 PHSM TYPE B BLK
19 86197760 1 TEE, 1/4 STREET
20 86258870 1 VALVE, 120V 110 PSI SOLENOID
21 86010640 3 | WASHER, #10 EXT STAR SS

86400950 Spare Parts List - Commodore 20

11



Vacuum Shoe

Mounting to Brush Arms

VIEW: Side of Vac Shoe

86400950 Spare Parts List - Commodore 20

12



Vacuum Shoe

REF | PART NO. | QTY DESCRIPTION SEE:QID'MNO' NOTES
1 86003100 1 CUFF, BLK VAC HOSE
2 86004300 1 HOSE 1.5 BLK VAC X 30"
3 86228580 2 BEARING, 1/2 NYLINER Sl
4 86231300 2 BRUSH, BRZ FLG. .50 X.75 X.75
5 86095770 1 COLLAR ASM, HEIGHT ADJUSTMENT
6 86242070 1 KNOB, 1.38 OD X 3/8-16 X 3.00
7 86270880 1 NUT, 3/8-16 HEX FLG
8 86005680 15 | NUT, 1/4-20 HEX NYLOCK
9 86005770 1 NUT, 3/8-16 HEX NYLOCK
10 86080980 1 PLATE, VAC
11 86081000 1 PLATE, VAC TRAP
12 86272370 1 PIN, ROLL 3/16 X 1.13
13 86272390 2 PIN, COTTER HAIR .059 X 1
14 86006250 2 PIN, CLEVIS 1/4 X 1.75
15 86212810 3 RING, 1/2 RETAINING HD SH
16 86006380 1 ROD, VAC PIVOT
17 86273780 4 SCR, 1/4-20 X 3/4 HHCS SS
18 86276280 1 SCR, 3/8-16 X 1.5 CARRIAGE PLTD
19 86276330 5 SCR, 1/4-20 X 1.25 CARRIAGE
20 86276340 2 SCR, 1/4-20 X 2.0 CARRIAGE
21 86276350 2 SCR, 1/4-20 X 2.5 CARRIAGE
22 86276360 2 SCR, 1/4-20 X 1.5 CARRIAGE
23 86255290 1 SPRING, COMP .550ID X .7200D X .085W
24 86258620 1 VACUUM SHOE, INSERT
25 86010630 15 | WASHER, 1/4 X 5/8 FLAT SS
26 86279320 4 | WASHER, .52 X 88 FLAT
27 86279490 4 | WASHER, .39 X 1.50 FLAT
28 86259690 2 WHEEL, CMD VAC SHOE
29 86091520 1 BRKT, VACSHOE ADJUST WELDMENT

86400950 Spare Parts List - Commodore 20

13



Lift Lever and Lower Tower

NOTE: Main wire harness from motors
through bushing to main console.
(Ref. Wiring Diagram)

-~

14 86400950 Spare Parts List - Commodore 20



Lift Lever and Lower Tower

SERIAL NO.

REF | PART NO. | QTY DESCRIPTION FROM NOTES
1 86228840 2 | BEARING, FLANGED .313ID X .0520D
2 86075260 1 CLAMP, CORD
3 86231790 2 | CABLE, 25.25 1/4 EYE X 1/4 STUD
4 86336000 1 GRIP, 3/16X 1.0, YLW
5 86270770 2 NUT, 1/4-20 HEX
6 86270880 4 NUT, 3/8-16 HEX FLG
7 86005680 3 | NUT, 1/4-20 HEX NYLOCK
8 86005750 2 NUT, 5/16-18 HEX NYLOCK
9 86272460 1 PIN, CLEVIS 5/16 X 2.75
10 86273810 1 SCR, 1/4-20 X 1.00 HHCS SS
11 86274350 2 | SCR, 10-24 X 1/2 PHTC —F-

12 86006740 4 | SCR, 3/8-16 X 1.00 HHCS GR5

13 86274910 2 | SCR, 5/16-18 X 1.25 HHCS GR5

14 86008660 1 COTTER, 5/16 RING

15 86010670 1 WASHER, 5/16 X 3/4 SS

16 86279350 2 | WASHER, WAVE 1/21D X 3/4D X .125
17 86279580 1 WASHER, 1/2 X 1.00 NYL

18 86095640 1 WELDMENT, POST LOWER CONTROL
19 86259810 2 | WHEEL, 20D X .31 1D X .88 W PLASTIC
20 86069100 1 BRKT, LIFT LEVER HANDLE

21 86069110 1 BRKT, LIFT LEVER BASE

22 86231210 1 BUSHING, 1.5 HOLE SNAP

23 86279010 8 | WASHER, 3/8 STAR

86400950 Spare Parts List - Commodore 20 15



Upper Tower

LEVER
GROUND

HANDLE

NOTE: See Wiring Diagram for electrical wiring layout.

VIEW: Front of Upper Tower Assembly

16 86400950 Spare Parts List - Commodore 20



Upper Tower

REF | PART NO. | QTY DESCRIPTION SEE?éMNO' NOTES
1 86228860 2 BEARING, 1/4 NYLINER SI
2 86233680 1 COLLAR, .750DX .281 IDX 1.875
3 86238270 2 GRIP, .81311DX .085WX13.0L PVC
4 86005680 1 NUT, 1/4-20 HEX NYLCK
5 86005770 2 NUT, 3/8-16 HEX NYLCK
6 86271280 2 NUT, 4-40 HEX W/ STAR
7 86062840 1 PANEL, CMD20 CONTROL
8 86274110 1 SCR, 1/4-20 X 1/2 SHCS
9 86006610 2 SCR, 1/4-20 X 1/4 SSSCU
10 86274350 2 SCR, 10-24 X 1/2 PHTC —F-
11 86275250 2 SCR, 4-40 X 1.25 PPHMS
12 86275860 2 SCR, 3/8-16 X 3.50 HHCS GR5
13 86007160 2 SWITCH, 10A ROLLER MINI
14 86255020 1 SPRING, EXT .36D X 1.5L X .058W
15 86278910 4 | WASHER, 3/8 X 7/8 FLAT SS
16 86010640 2 | WASHER, #10 EXT STAR SS
17 86092800 1 HANDLE, CMD20 WELDMENT
18 86095680 1 WELDMENT, PROPEL CONTROL

86400950 Spare Parts List - Commodore 20

17



Control Panel

CONSOLE
GROUND

Side View

VIEW: Mounting Control Panel to housing

18 86400950 Spare Parts List - Commodore 20



Control Panel

REF | PART NO. | QTY DESCRIPTION SEE:?(I)'MNO' NOTES
1 86230170 1 BREAKER, 8A 250VAC, 50VDC
2 86291460 1 BREAKER, 11A VDE CIRCUIT
3 86230210 1 BREAKER, 6A VDE
4 86002010 3 BOOQT, 3/8 CIRCUIT BREAKER
5 86234310 1 CORD ASM, 13/13 PIGIT X 22 YELLOW
6 86002870 1 CORD, 99807 1/8 X 12
7 86234040 1 CONTROL PROPEL BOARD 115/240V
8 86075520 1 COVER, PROPEL BOARD
9 86242020 1 KNOB, SPEED CONTROL
10 86396920 1 LABEL, CONTROL PANEL P/L
11 86270850 2 NUT, 8-32 HEX NYLCK
12 86005670 1 NUT, 1/2 NPT CONDUIT
13 86005720 2 NUT, 8-32 HEX W/STAR
14 86081010 1 PLATE, CONTROL PANEL
15 86274510 2 SCR, #6 X 1/2 SHT MTL BLK
16 86006870 4 SCR, #10 X 3/8 PHSM TYPE B BLK
17 86007130 1 SWITCH, DPDT 2-POSITION ROCKER
18 86007140 1 SWITCH, SPST 2-POSITION ROCKER
19 86010750 4 | WASHER, 3/8 INT STAR
20 86133380 | 2.8 FT | GASKET, 1/8 X 1/2 1SDA FOAM BLK
21 86396910 1 CARD, INTRUCTION CMD20
22 86396930 1 LABEL, CIRCUIT BREAKER
23 86245040 1 LABEL, GROUND SYMBOL
24 86264920 1 CABLE TIE, 7" UL/CSA

86400950 Spare Parts List - Commodore 20

19



Solution Tank

VACUUM MOTOR
GROUND

~

To rear panel
hosebarb

20 86400950 Spare Parts List - Commodore 20



Solution Tank

REF | PART NO. | QTY DESCRIPTION SEE:%A(I)_MNO. NOTES
1 86233150 1 CLAMP, 3/8 WORM GEAR
2 86002380 2 CLAMP, 2.25 WORM GEAR
3 86002390 1 CLAMP, 1.75 WORM GEAR X .312
4 86003100 1 CUFF, BLK VAC HOSE
5 86002870 1 CORD, 99807 1/8 X 12
6 86237710 1 GASKET, DOME 9 ID X 30.75 L
7 86004190 1 HOSE 1.5 BLK VAC X 24"
8 86280990 1 HOSE, 2IN VAC X 20IN
9 86281790 1 HOSE, DRAIN X 44IN
10 86197920 1 HOSEBARB, 1/2MPT X 3/8 NYLON
11 86001530 1 HOSEBARB, 1/2MPT X 1/2 HOSE 90
12 86393670 1 LID, SOLUTION TANK CMD20
13 86258430 1 VAC MOTOR, 115V 5.7 3ST TD TB
14 86005680 4 NUT, 1/4-20 HEX NYLOCK
15 86081130 1 PLATE, CMD20 VAC MTR
16 86033130 1 PLATE, VAC MOTOR COOLING
17 86273810 4 SCR, 1/4-20 X 1.00 HHCS SS
18 86274350 1 SCR, 10-24 X 1/2 PHTC —F-
19 86275180 6 SCR, 5/16-18 X 1/2 HHCS GR5
20 86309850 1 TANK, SOLUTION BRC 46/76 W
21 86010630 4 | WASHER, 1/4 X 5/8 FLAT SS
22 86010640 1 | WASHER, #10 EXT STAR SS
23 86010670 6 | WASHER, 5/16 X 3/4 SS
24 86279090 6 WASHER, 5/16 INT STAR
- 86234090 1 CORD SET 12/3 SJTW-A X 75" YLW NOT SHOWN

86400950 Spare Parts List - Commodore 20

21



Recovery Tank

22

/
|

////,
. @
\\\

J—

N

—_ -

SEE VIEW A

86400950 Spare Parts List - Commodore 20

\\\\\\\\\

\\

; N

VIEW A
\%A/@

S~ ~~T0O VACUUM SHOE
\

_—

N
\\
\

\
[
/

///



Recovery Tank

REF | PART NO. | QTY DESCRIPTION SEE:%A(I)_MNO. NOTES
1 86073000 1 BRKT, PT17 SIGHT TUBE
2 86003010 1 CUFF, HOSE 1.5 BLK A 2126
3 86002400 2 CLAMP, 2.0" WORM GEAR X .312
4 86240080 1 HOSE, 1.5 BLK VAC X 52"
5 86393640 1 COVER, CMD20 REAR
6 86235270 1 DOME, CMD20
7 86003590 1 FLOAT BALL, VAC SHUT OFF
8 86001370 1 BRKT, HOSE HOOK
9 86237670 1 GASKET, CMD20 DOME
10 86004260 1 HOSE, 1.5 X 24.0 DRAIN
11 86197540 1 HOSEBARB, 3/8MPT X 1/2HOSE
12 86004510 1 HOSE, INSERT
13 86395830 2 LABEL, CMD20 SIDE
14 86395400 1 LABEL, WINDSOR LABEL DOMED
15 86005640 4 NUT, 10-32 HEX NYLCK
16 86372080 1 NUT, 1.5 SLIP JOINT
17 86247910 1 NUT, 3/8 NPT HEX BRASS
18 86401400 1 HOSE, CAP, YLW
19 86274270 4 SCR, 10-32 X 5/8 PPHMS
20 86274770 6 SCR, 5/16-18 X 3/4 FHMS BLK OX
21 86006750 1 SCR, 5/16-18 X 1.00 HHCS GR5
22 86342620 1 TANK, RECOVERY BRC 46/76 MD GRY
23 86257860 1 TUBE, 1.5 WASTE
24 86010650 8 | WASHER, #10 X 9/16 FLAT
25 86010670 1 WASHER, 5/16 X 3/4 SS
26 86279090 1 WASHER, 5/16 INT STAR

86400950 Spare Parts List - Commodore 20

23



Wiring Diagram

BLK[ JRED
AT A2
DRIVE SPEED
POTENTIOMETER CONTROL
ETER |1  CIRCUIT BOARD
YLW s2 L1 |[WHT
RED |S3INHIBIT L2 | BLK
913,16, 17 -~ —
BRUSH
SWITCH MAIN SWITCH
BLK
o] 15A -@’fG
11‘,12%1 7,15,18A, & | O WHT POWER IN
, 19A,22 19 |
14A_®Ja®— GRN
BRUSH NEUTRAL
CIRCUIT SWITCH
BREAKERS 8 ——]| 20a NG S
7A | 6 o) Jo!
21A 21 g E
18 5 22A c <
PROPEL
6A 8A 15A SWITCH
10,11, 12, 23
1 1 i
LEVER  HANDLE | CONSOLE
GROUND GROUND P GROUND
4A, 8A, 23A
41334
2A, 6A, 11A 1A, 5A MOLE
OLE
— BRUSH MOTOR
VACUUM MOTOR VAGUUM
GROUND I
3A, 7A, 12A —
BRUSH _I__ WATER
GROUND BRUSH SOLENOID
9A, 13A GROUND
10A
FRAME
PUMP MOTOR GROUND
DRIVE MOTOR

24

86400950 Spare Parts List - Commodore 20



Serial Number

REF.
NO.

MODEL: SERIAL #

10086050001649

86400950 Spare Parts List - Commodore 20

25





